r%_ ﬁ SF %*J-L ZJ8500

m I&E HIGH-SPEED LOCKSTITCH SEWING MACHINE

T % F

PARTS BOOK

N E-DIELENINAR IR /R Z S

Z0JeE SEWING MACHINE CO, LTD.




H3x
CONTENTS

1. W55 4044 Machine frame &miscellaneous cover componentss:sssees 28

2. X L PRERAT 4> 414 Main shaft & thread take—up lever

component Geercecsessannsssissesatr s caToratntssE T ese Tt e s ERE IR ETR RS RRR IR SRR RES 3 1

3. 6FF. B8h KRR Needle bar. upright shaft & hook

driving shaft components =--+sssssessesessecrmanimnimmiiiiimensanianeireanss 34
4. KI5 4 Presser foot componentsesesessesesssessssasacesssacsssoncsnconsss 37
5. XK A4 Feed mechanism componentssssssssessessassccsncasasacasasacscases 39
6. JEIE 4/ 0il lubrication components sseesssssecessssrcescassrccsssecss 43
7. M HM 0i1 reservoir components csesssserseescaressonscescscsccrcacns 45

8. iy, KB Hidekin 44 Belt cover. bobbin winder & thread

Stand components ooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooooo 47

9. m‘{q: Accessories IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII 50

27



1. #2444 Machine frame & miscellaneous cover components

-28-



1. PlLFsr A4

Machine frame & miscellaneous cover components

- | ey = =L
1 20003526 | R Face Plate 1
2 110008944 |THI#Rr Face Plate Packing 1
3 [10005558 [ME4T Screw 1/8X44 1=9 1
4 [10010339 |THI#R B o AR 254 ASM 0il1 Shield ASM. 1
5  |10008943 [nEfLZE Rubber Plug 2
6  [10008942 [MEFZE Rubber Plug 1
7 |10008972 |#E4T73/16X28 L=9 Screw 3/16X28 1.=9 8
8  |20003525 |fE Btk Side Plate 1
9 10008976 |5 Eitw ik Side Plate Gasket i
10 10008975 |[fLZE Rubber Plug 1
11 |10008941 |HfLZE Rubber Plug 1
13 10010640 |=ER#a) Three-hole Thread Evelet 1
14 |10008934 |[fE4T3/16X28 L=6 Screw 3/16%X28 1=6 1
15 |10008934 [f£473/16X28 L=6 Screw 3/16%X28 1=6 1
16 10008940 |#54:%) Arm Thread Guide A 1
17 |10008973 |[f#E4T11/64X40 1L=6 Screw 11/64%40 1=6 1
19 10004178 |eikiEf} Nut 1
20 10004199 | EIzhH Tension Sisc Stopper 1
22 10004179 |#rektn Tension Sisc Holder 1
23 110004180 | £k4R Tension Sisc 2
24 |10004177 |JeLiB4T Screw 1
25  |10004201 |HkekE Take—up Spring 1
26 10010639 | #bak®iE e Tension Post Socket 1
27 |10004200 |ME4T9/64X40 L=5.5 |[Screw 9/64%40 L=5 1
28  |10006264 |[H#E4T Screw 1
20 |10004184 |Frek4T Thread Release Pin 1
31 (10009005 [BE£T11/64X40 1=8.5 |[Screw 11/64X40 1.=8.5 2
32 |10008937 |A kA Arm Thread Guide B 1
33 |10008973 |#£4T11/64X40 L=6 Screw 11/64%40 1=6 1
34 |10008977 |METFLZE Rubber Plug 2
35 |10008972 |#£473/16X28 L-9 Screw 3/16X28 1.=9 3
36 [10013706 |tk &34 Slide Plate ASM 1
37 |10003960 |H#EAR Slide Plate 1
38 [10003963 AR Spring Of Slide PLATE 1
39 [10010080 |#E473/32X56 1.=1.9  [Screw 3/32%56 1=1.9 2
40 |10002577 |IEHR R Bed Screw Stud 4
41 110004373 [FBArY Ruler Stop Seat 1
42 110004374 |#E4T Screw 2
44 110002840 |FEFRgNET Pole 2
46 [10008936 |Z4$5/mH0 Safety Label 1
47 |10004183 [0HY[E Rubber Ring 1

_29_




1. Pl Machine frame & miscellaneous cover components

Fg |WHES i e
; DESCRIPTIONG

REF. No. |PART. No. B QTY

., TEE For Light medium heavy materials
12 |10004371 |5ttt Needle Thread Guide Pin 1
18 10010644 | &354H 48 Thread Tension asm. 1
21 [10004176 |2eksE Tension Spring 1
30 [10012131 |4F4R Needle Plate i
43 |10005590 |FiEfd Model Plate 1
45 10006418 |Ph&ATFERH = Thread Take—up Lever Cover 1

E ¥l For heavy materials
12 10005639 |1t £+ Needle Thread Guide Pin 1
18 |10005942 |Jesksea 44 Thread Tension asm. 1
21 [10005941 |4k Tension Spring 1
30 [10005917 |&F4R Needle Plate 1
43 |10006506 |FI 2R Model Plate 1
45 10006676 |¥heesFindr = Thread Take—up Lever Cover 1

KA )2 EL For heavy weght materials (big roating hook)
12 10005639 |id 4 Needle Thread Guide Pin 1
18 |10005942 |Jesksead 44 Thread Tension asm. i
21 [10005941 |4k Tension Spring 1
30 |10005917 |&F4R Needle Plate 1
43 |10004307 (HI 2R Model Plate 1
45 10006676 |¥hektFinir & Thread Take—up Lever Cover 1

,30,




2. FHi B HeERAT 53 144 Main shaft & thread take-up lever components

o R



2. FEI AP A fMain shaft & thread take—up lever components

= =] pre B,
Ezf i, iﬁiﬁo_ SRR DESCRIPTIONG ?{rf
1 20000648 | HkIEAT#E R M Thread Take up Crank Shaft 1
2 10010083 |#24715/64%X28 1=10.5 |[Screw 15/64%28 1-10.5 1
3 |10010539 | BRERATFA 4k [ 0il Resistant Cover 1
6 10014106 | FhekdTiE el hA Needle Bearing 2
8 10010592 |EFHFFEF Needle Bar Crank Rod 1
9 10010537 |#2£79/64%40 1-4.8 Screw 9/64X40 1=4.8 1
10 [10010082 |42%79/32X28 L=16 Screw 9/32%28 L=16 1
12 |10005020 |[Ef782471/4¥40 1=6 Screw 1/4X40 1-6 9
13 10010534 |27 eg4T0B [ Rubber Ring 1
14 10010545 |#B4T9/32X28 1-6 Screw 9/32X28 1=6 1
16 [10010092 [|#84T1/4X40 L-11 Screw 1/4¥40 1=11 2
17 10003927 | FHiiE = Main Shaft Rear Bushing 1
18  |10010507 | EZhykE 0il Seal 1
19 |10010089 |7& 5 AT A 74 Snap Ring 1
20 |10010542 | t-ZdyE Thrust Collar 1
21 10005020 [#24T1/4X40 L-6 Screw 1/4¥40 1=6 2
22 |10007233 | R&hATHIE Main Shaft Front Bushing 1
23 |10010504 | hy4p EiE 8 0il Amount Adjusting Pin 1
24 10003959 | REh+ihE Intermediate Bushing 1
2h 10010593 |#24T Screw 1
27 200036823 | L% Hand Wheel 1
28 10010536 | Bzpi24T Screw 2
29 10010544 | k4 Main Shaft 1
30 |10010541 |dh#viskE MR HIts Roller Felt 1
31  |10010540 |hiEWEIFETHE Sleeve Of 0il Amount Adjusting Pin 1
39 10010538 |oFE O-ring 1
33 [10010643 [|48%£]9/64X40 L=6 Screw 9/64¥40 1=6 2

_32_




2. FEI AP A fMain shaft & thread take—up lever components

=] = S
gf i, iﬁiﬁo_ 4 FK DESCRTPTTONG ?{rf
A, mEE For Light mediumheavy materials

4 10010535 | BkEIZEAT Thread Take—up Bar 1

5  |10004158 |Bk&EAT 512514 Thread Take-up Lever ASM. 1

7 10004144 | BhZR PR Needle Bar Crank 1

11 10012203 |&H4F A Counter Weight 1

15 10010115 [iEAMR.C%F Feed Drive Eccentric 1

26 10010098 i #0058 55 4R Thrust 1
JE= %l For heavy materials

4 |10005936 |[BhiEAT Thread Take up Bar 1

5 |10005939 |[HRLEF AL Thread Take up Lever ASM. 1

7 |10005937 |BkLEEIAELCE Needle Bar Crank 1

11 10012858 |&HA4T EhitA Counter Weight 1

15 10005991 |izAMR.C5e Feed Drive Eccentric 1

26 110005992 i kw205 = iR Thrust 1
FhiEtE 2 Bl For heavy weght materials (big roating hook)

4 10005936 | BRERZEAF Thread Take-up Bar 1

5 10005939 | &REAF 201 Thread Take-up Lever ASM. 1

7 10005937 |k phm st Needle Bar Crank 1

11 10005938  |ET4F it Counter Weight 1

15 10005991 [iEAMRELE Feed Drive Eccentric 1

26 10005992 |iEAMR.LE ik Thrust 1

,33,




3. 4. 'BHIREHRE R Needle bar, upright shaft & hook driving shaft components




3+ EIAT SR AT K A 2 A A

Needle bar. upright shaft & hook driving shaft components

= e = ife B,
E; b ﬁﬁi@_ LR DESCRIPTIONG QT;E
1 10010587 |fLZE Cap 1
2 10010589  |&#HAT L&hE Needle Bar Upper Bushing 1
4 10010590  |EFAFZEREAE Needle Bar Connecting-rod 1
5 10010643  [#2%79/64%40 L=6 Screw 9/64%40 1=6 1
6 10010586  |fHAFiEEitiEth Slide Black 1
9 10010588  [BR%FT1/8X44 1-4.5 Screw 1/8X44 1=4.5 1
12 10010056 | E&i4-i5% (O Gear OF Main Shaft(Big) 1
13 |10010065 [#2%T1/4X40 L-8 Screw 1/4X40 1=8 8
14 [10010062 |4 EA0E () Gear Of Upright Shaft (small) 1
15 [10010029 |%4h E-U5%e (O Gear Of Upright Shaft (Big) 1
16 |10003937 | FEhdS%e M) Gear Of Hook Driving Shaft 1
19 [10003961 |"&# #he Upper Bushing 1
20  [10008972 |#2%]3/16X28 L=9 Screw 3/16X28 1=9 1
21 |10003964 |4y TFahE Upright Shaft Lower Bushing 1
22 |10003931 |TFHiEHE Rear Bushing 1
24 (10010058 | FHh#4ME Thrust Collar 1
25  [10010059 [#2%]711/64X40 L=4.8 Screw 11/64%40 1=4. 86 2
27 10010066  |[B24711/64X40 L-9. 5 Screw 11/64X40 1=9. 5 1
29 10010593 |b24T Screw 1
30 |10011065 |7 i vk E Thrust Collar 1
31 10010593  [#24T15/64X28 L-7.5 Screw 15/64X28 1=7.5 2

,35,




3 BIAT SR TR R S0 Fh oy AT

Needle bar. upright shaft & hook driving shaft components

=] = Sy
Ezf s iﬁiﬁo_ A FR DESCRIPTTONG oy
., mEE For Light mediumheavy materials
3 |10004182 |EHAT Needle Bar 1
7 10010638 |&H4f FihEeE 2 Needle Bar Thread Guide 1
8 10014117 [ THE Needle Bar Lower Bushing 1
10 10010591 &l #F4ka) Needle Bar Thread Guide 1
11 |10004898 |#l4F (DBXD Needle DB X 1 1
17 10010057 |'ZHh Upright Shaft 1
18 (10010060 [# .0 Bobbin 1
23 10023997 |Ferz Hook 1
26 10010067 |hetR EAr e Positioning Finger 1
28 10004347 | FHhprsm= Front Bushing 1
32 [10010061 |F% Hook Driving Shaft 1
33 10003780 %% Bobbin Case 1
[E ¥l For heavy materials
3 |10014469 [H#F Needle Bar 1
7 10005943 | FF T =LA Needle Bar Thread Guide 1
8 10005916 4T FHIE Needle Bar Lower Bushing 1
10 10005945 |&H41ek%) Needle Bar Thread Guide 1
11 10003634 |Al&F (DBX1) Needle DB X 1 1
17 10010057 |'“Z%h Upright Shaft 1
18 10010060 [F&L» Bobbin 1
23 10007157 |Fesz Hoolk 1
26 10010067 |hEHE R Positioning Finger 1
28 10004347 | FHhprsE= Front Bushing 1
32 |10010061 |[F#h Hook Driving Shaft 1
33 10007010 2T Bobhin Case 1
Kt E Bl For heavy weght materials (big roating hook)
3 10005944  |&H4T Needle Bar 1
7 10005943 |&H4 FihE2E 2 Needle Bar Thread Guide 1
8 10005916 |4H4F F#E Needle Bar Lower Bushing 1
10 |10005945 |EHHF42) Needle Bar Thread Guide 1
11 10003634 |#14F (DBXD) Needle DB X 1 1
17 10005986 |'Zh Upright Shaft 1
18 10007138  [#.0» Bobbin 1
23 |10007008 |WE#: Hook 1
26 10005984 |hERE A Positioning Finger 1
28 10023394 | FHhprs= Front Bushing 1
32 10005985 | T&H Hock Driving Shaft 1
33 10007390 |EF Bobhin Case 1

,36,




4. EBSreA: Presser foot components




4. R4 Presser foot components

= L = e B,
i . e a7 DESCRIPTION B
1 10003922  |EHHEF Hand Lifter 1
2 10010016 | & 4R T84T Screw 1
3 10010027  [0FY[# Rubber Ring 1
il 10010023 |E R F mhie Hand Lifter Cam 1
5 10008945 |4 R IR ALAT 2044 Hand Lifter Link 1
6 |10010649 |FrAFHF 24P Snap Ring 1
7 |10010653  |AUATATAREEY Link Shaft 2
9 |10010026 |FFEF4E Snap Ring 3
10 10010648 | BRI iR Lifting Lever 1
11 [10010026  |JF 44 Lifting Lever Ring 1
12 10010651 PEAT Hinge Screw 1
13 10010652  |bh24T Hinge Screw 1
14 [10010017 [FEEEEALAT Lifting Level Link 1
15 10010020  |F8EBHTHAF Comnecting Rod Vertical 1
16 10010025 & R A Lifting Level Connecting Rod 1
17 |10010026  |JT 1194 Snap Ring 2
18 10010647 |#ALkTitR S0 & Tension Release Return Spring 1
19 10010642  |#rekis] s Tension Release Pin Spring 1
20 10010641 |Frekims] Tension Release Supporting Pin 1
21 10010019  |Fr kTR Tension Release Plate 1
22 (10010022 |4RLTEH Tension Release Shaft 1
23 10004205 |iF=024T Presser Spring Regulation 1
24 10003917 |iF =085 Nut 1
25 10004439 |EARESH Presser Guide Bar 1
27 10010024 | EAH 532 Presser Bar Guide Bracket 1
28 10010646 | =AT Presser Bar 1
29 [10010021 |ZELiETH Presser Bar Thread Guide 1
30 |10003921 |#E£T1/4X40 1-8 Screw 1/4X40 1-8 1
31 10010018  |#2479/64%40 1-8.5 Screw 9/64X40 L=8.5 2
33 110010650 |#E4£79/64%40 1=10. 5 Screw 9/64%40 1=10.5 1
., EE For Light medium heavy materials
8 10010645 |35 EHIEM 4 Presser Foot ASM 1
26 10010647 |iERZE Presser Spring 1
32 10014118  |EATHIZE Presser Bar Lower Bushing 1
2 ¥l For heavy materials
8 10005982 |75 R &4 Presser Foot ASM 1
26 10006068  |if L2 Presser Spring 1
32 10005915 | EHHE Presser Bar Lower Bushing 1
KHE# EF For heavy weght materials (big roating hook)
8 10005982  |i&=E4 Presser Foot ASM 1
26 10004473 |EEE Presser Spring 1
2 10005915 |EAFHE Presser Bar Lower Bushing 1

_38_




. ZEHréifF Feed mechanism components

_39_



5. iEErHMA Feed mechanism components

T kLS R,
REF. No. [PART. No. AR PESCRIPTIONG QTY
4 10014120  [EEHE T 2EHE Feed Regulator Bushing 1
5 10010286  [iEAME T IEHE Screw 1
6 10013869  [iEALEREN A% Spring 1
7 10013870 iR 2EBA S Pin 1
9 10010281 |3~ R R BR4T Screw 1
11 |10010069 |iEBHEF# Pin 1
12 10010071  [#2479/64%X40 L=6 Screw 9/64X40 1=6 1
13 |10010084 |#BF3EFF Conneeting Rod 1
14 |10010240 |iEAHETTIRAE0R [ Rubber Ring 1
16 |10010649 |fElEERLEAFISE Snap Ring 1
19 |10010649  |{ElERNETFLE Snap Ring 1
20 10010643  [#2£79/64%X40 L=6 Screw 9/64X40 1L=6 )
21 |10010069 |45 EEHIEERH Pin P
22 10010068 |iERMHEFESIIR Link (Long) 2
23 10010075 [ZEEME SR Link (short) 2
25 10010102  |iERE bR e AR Adusting Link Shaft 9
26 10010506  |¥2£715/64%28 L=7 Screw 15/64X28 L=7 1
o7 10010071  |¥R£19/64%40 L=7 Screw 9/64X40 1=7 1
28 |10004440  |FFERes Feed Bar Shaft 1
20 |10010090 |3 RMhE Y E Retaining Ring 1
31 |10010099  [#24T1/8X44 1-6 Screw 1/8¥44 1=6 o
34 10010073  |i%EskH Feed Spring Hook 1
35 |10010096 [k dh R4 Pin 1
36 10010643  [#2£79/64%X40 L=6 Screw 9/64X40 L=6 1
37 |10004475 |#2HE9/32%28 9/32X28 Nut 1
39 10010095  [#2473/16X28 L=15.5 Screw 3/16X28 L=15.5 1
40 110010086 |67 Jo iR Lifting Rocker 1
41 10010095  [#2473/16X28 L=15.5 Screw 3/16X28 L=15.5 1
42 110010091  |Eh{zd24T Screw 1
43 10010097  |FE 55 Feed Driving Shaft 1
44 110010090  [iEf)EhyE Thrust Collar 1
45 10005020  |#24T1/4X40 L-6 Screw 1/4¥40 1=6 2
46 |10014116  |iE#bahRTHE Feed Rocker Shaft Bushing 1
48 10010074  [#2£711/64X40 L=7 Screw 11/64X40 L=7 1
49 10010090  |#&F Ehih A4 E Retaining Ring 1
50 10004474 | 3REE Feed Bar Driving Crank 1
51 10004993  |#24T73/16X28 L-14 Screw 3/16X28 1=14 1
52 10010085 |F 42 Eei24THE Washer 1
53 |10010100 |7 X iR Lifting Fork 1
54 10010093  [#R£711/64X400L=10. 5 Screw 11/64X40L-10. 5 1
18] 10014116 FEFHHIEE Feed Rocker Shaft Bushing 1

,40,




5. IEEHMT Feed mechanism components

- | L = Lo — N
56 [10010090  |4&ZFHh44HE Thrust Collar 1
57 10005020  [B24T1/4X40 L-6 Screw 1/4X40 1=6 2
58 [10010243  |{ELERMHON B Rubber Ring 1
60 [10014119 |fEliERMENEE Bushing 1
61 20003731 |{ElLEkHRTF Reverse FEED Controllever 1
62  |10003921 |42%71/4X40 1=8 Screw 1/4%40 1=8 1
63  |10003921 |424T1/4X40 L=8 Screw 1/4%40 1-8 1
69 10010506  |4R%T 15/64X28 =7 Screw 15/64%28 1=7 1
., )2k For Light mediumheavy materials
1 10010283  |[{ZliEAELEAT Feed Adjust Rod 1
D 10010288 |{EliERLEATH Feed Regulator Pin 1
3 10010242  |iERHE T 2% Feed Regulator 1
8 10004042 |iERHEE FEdl Feed Dial 1
10 (10010072 |ZEESEFF Conneeting Rod 1
15 |10010237  |{#liEkrE Spring 1
17 |20001767  [{ElER)EHAETEAE Reverse Feed Arm ASM 1
18 [10010236  |f2li4} pARIR4ET Screw 1
24 [100023966  |{EIERHE SR EE Y Feed Adjust ASM 1
30 |10011066 |iEHLF Feed Dog 1
32 |20001665 | FEREMY Feed Bar ASM 1
33 10010235 v EE ZFER Feed Spring Hook 1
38 [10010076  |iE Kb Feed Rocker 1
47 110010238  |424T Screw 1
59 (10010241  |fElikAléh Reverse Feed Shaft 1
65 10010284  |Eshik i 547 5% Reverse Feed Spring 1
2L For heavy materials
1 10006018 |{EliERLER Feed Adjust Rod 1
2 10006007  [{EliEklE A4 Feed Regulator Pin 1
3 10006011 |iERHA T 2% Feed Regulator 1
8 10006012 |i&RHEE HE sl Feed Dial 1
10 |10006004  [ZERLEFF Conneeting Rod 1
15 |10004430 |{ELiEkH Spring 1
17 |20005688  [{ZliEwl A RRAF Reverse Feed Arm ASM 1
18 |10010095  [{ZliER} HIAHARET Screw 1
24 10005989  |[fEliSK|E SR B EILF Feed Adjust ASM 1
30 |10006005 |iEEF Feed Dog 1
32 [20001665 |FFEEHME Feed Bar ASM 1
33 10006015 |FvEE Eik Feed Spring Hook 1
38 [10005990  |iE&%hdhAn Feed Rocker 1
47 |10006912  |b24T Screw 1
59 (10010241  |fEli¥tlEh Reverse Feed Shaft 1
64 10006014  |3XHNA T 254 Feed adjusting shaft 1

,41,




5. IEEHMT Feed mechanism components

- | L = Lo — N
($15) 10006010  |{Ezhtk FE 547 5 Reverse Feed Spring 1
66 |10006008  |i5H4E T 250847 Washer 1
67 10006013  |[iERNHA T HIEAE Washer 1
68 110006006  [{2132) il ] Washer 1
F A 2kl For heavy weght materials (big roating hook)

1 10006018 |{EliERLEA Feed Adjust Rod 1
2 10006007  [{EliEkEFT4E Feed Regulator Pin 1
3 10006011  |[iZERHATT 28 Feed Regulator 1
8 10006012 |iEHHE fedl Feed Dial 1
10 |10006004  [ZERBEFTF Conneeting Rod 1
15 |10004430 |{ElikkdE Spring 1
17 |20005688  [{ZliEw} A RRAF Reverse Feed Arm ASM 1
18 |10010095  [{ZliER} HIAAARET Screw 1
24 10005989  |[fEliSKHE SR B EIAF Feed Adjust ASM 1
30 |10006005 |iEELF Feed Dog 1
32 [20002335 |FEEHAE Feed Bar ASM 1
23 10006015 |FvEE ZER Feed Spring Hook 1
38 [10005990  |iEKhHhAH Feed Rocker 1
47 |10006912  |b24T Screw 1
59 (10010241  |f5litlEh Reverse Feed Shaft 1
64 10006014 |3ERHE T 285 Feed adjusting shaft 1
65 10006010  |{Ezhte BE 547 5 Reverse Feed Spring 1
66 [10006008  |i5K4E T 250847 Washer 1
67 10006013  |[iERNHA HIEAE Washer 1
68 10006006  |{E|ikA)dl A Washer 1

_42_




6. ¥ 4r44+F Oil lubrication components




6. JEIEAHMT 0il lubrication components

- | L = Lo — N
1 10008938 |y E 0il Singt Window 1
2 10008939 |y HOEE Rubber Ring 1
3 10010343 | EEht e Main Shaft 0il Tube 1
4 10010293 |FRIE IS 0il Pump Support 1
5 10010292  [#25T15/64X28 L-9 Screw 15/64X28 1=9 1
6 10008934  [#2%73/16X28 L=6 Screw 3/16X28 L=6 1
7 10010294 (=] s S 0il Felt Presser 1
8 20000778 | [EIymE 44 0il REturn Tube ASM 1
9 10004476  |[MlyhE s Holder 1
10 |10008067 |iEEMinEER 0i1 Wick 1
11 [10010345 |FElftne 0il Tube 1
12 10010295 FER LS R AR Tube Holder Lower 1
13 |10010292 [424715/64X28 L=9 Screw 15/64%28 1-9 1
14 (10010341 |EEWEIATE Spring 1
15 [10010344 |b24T 0il Adjusting Screw 1
16 |10008817 |whZEiift 0il Pump ASM 1
17 10004046  |THER 24k 0il Pump Installing Base 1
18 [10004062 [b24TM3X8 Screw M3Y8 3
19 |10002476 |WERiE 0il Pump 1
20 |10004063 |ZErfE 0il Punp Impeller 1
21 |10004064 |kB4T Screw 3
22 110004044 |WFExH 0il Pump Cover 1
23 10004066 R B R 0i1 Pump Impeller Cover 1
24 |10004056 |[ElydiiEE Plunger 1
25 10004059 |FHZEE Plunger Spring 1
26 10004043 |(FEZE025T Plunger Screw 1
27 |10004060 | TFHmE Hook Driving Shaft 0il Tuhe 1
28 |10010066 |42£711/64X40 L=9.5 Screw 11/64%40 1-9. 5 1
20 10010340  |tEiEsE L 0il Tube Joint 1

_44_




7. MEré{F Oil reservoir components

_45_



7. WM 0il reservoir components

= L = e B,
i . e a7 DESCRIPTION B
1 20005394 [sHELERAF 0il Reservoir ASM 1
2 10008313  |h#E 011 Reservoir 1
3 10004222 & FERHIIE Top Pin Of Lifting Presser Foot 1
4 |10009989 | AL 0il Reservoir Gasket 1
5 [10009993  |#1KEEH Head Gasket 4
6 |10009991 |HEHFLIRET Screw 1
7 10009988 [0 Rubber Ring 1
8 10009987 £ R BRI [] 4% Two—way Crank Of Lifting Presser Foot 1
9 10003893 | A g4 HIE Twisting Spring Of Two Way Crank 1
10 |10002559 |46 FRFAI4T 424 Snap Ring 1
11 10003896  |#H R fEE 94T 71 3k Bracket 1
12 10002613 |12 Screw 1
13 |10003890 [4FEFE15/64X28 Nut 15/64X28 2
14 |10003895 |[¥RF]T15/64X28 1=30 Screw 15/64X28 1=30 2
15 10003898  |424T Screw 1
16 10003899 |4 T fal %l Knee Pressing Shaft 1
17 10009985 | AF &4 Knee Pressing Plate ASM 1
18 10004223 | 4 Knee Pressing Plate Cover 1
19 10003901  |EEZFT Knee Pressing Plate Rod 1
20 |10003900 | FEGATE Knee Pressing Plate Rubble 1
21 10003891 |#S4R Knee Pressing Plate 1
22 10003897  |HEEZFF T 3k Knee Pressing Plate Holder 1
23 10003894 |134T15/64X28 1=15 Screw 15/64X28 L=15 1
24 10009986 | JH B HE#R 0i1 Reservoir Cushion 2
25 10009986 YA R 0il Reservoir Seat 4
26 [10003889  |jhALEEET 0il Reservoir Nail 4

_46_




8. B, ﬁﬁﬂﬁ%ﬁ[ﬁ%ﬁ’?ﬂﬁ: Belt cover. bobbin winder & thread stand components

_47_



8. BriftE. Geskay 5T &AL ANt

- | L = Lo — N
E:f s fﬁﬁij}o' 27 DESCRIPTIONG QTf
1 10004464 | FECETER Belt Cover 1
2 10004460 Hi SE o 2 dkan Belt Cover Cap 1
3 R EERAEN Rear Belt Cover ASM 1
4 10004465 | E¥#EFEER Rear Belt Cover 1
5 10004457 |IE=EREEME Rear Cover ASM 1
6 10011153 |BERYEHE Belt Cover Support 1
i 10010842  |hB4T Screw 2
8 10010993 [SZAFHR4T Screw 1
9 10012318 |#24THE Washer 1
10 [10008323 | EFZ wHEARIRE] Screw 2
11 |10003083 |AHE4T M Washer 2
12 10004300 |ilERBREE AL Thread Tension ASM 1
13 |10004324 [42%711/64X40 L=7.8 Screw 11/64%40 1-7.8 1
14 [10004321 |idzkELkiR Thread Tension Dick 2
15 |10004314 (it Thread Tension Spring 1
16 |10004315 |ilekdeeRiE g Tension Nut 1
17 10004325  [BRFT11/64X40 L=5 Screw 11/64X40 L=5 1
18 |10004312 |HIzhES Presser Plate 1
19 |10004320 |Seskiehizhin Rubber Brake 1
20 |10004319 |WEERBbE Positioning Finger 1
21 [10004301 |#B%71/8X44 L~12.5 Screw 1/8%44 1=12.5 1
22 10004316 | BRAARET Screw 1
23 |10004329 |ZEEREenRAT Screw 1
24 10004326  |£RLk R4 Bohbin Winder ASM 1
25 10004327 |ZEskie Bobbin Wheel 1
26 |10004318  |Laskih Bobhin Shaft 1
27 10008197 |4ELRAs ARRET Screw 2
28 10003083 |£4k T ARIBET Washer 2
29 10007130 ek anEni Thread Stand Asm.
30 10004282 |ZRER RiREE Column Cap 1
31 |10004293 |£kZe b Column Pipe (Upper) 1
30 10003301  |M5 X 149847 Screw 2
33 10003022 |# Washer 5
34 10002953  |MoMESE Nut 5
35  |10004289 |itEkE Thread Guide Pipe 1
36 10004285 |IAEE Thread Guide Bushing 1
37 |10004208 | CihekEe Thread Hanger (Upper) 1
38 10004286 |{#E < Column Pipe Connector 1
39 |10004291 |£REe MR Column Pipe (Lower) 1
40 |10004290  [#pE Washer 16X 30X 1.5 7
41 |10004295 |FE Washer 16.5X27.5X3 2

_48_




8. B, SEERAR ST A AT

T /Ip Sas =y

REF. No. |PART. No. AR PESCRIPTIONG QTY
42 10002953  [MAAEET Nut 1
43 |10004288  |£kAN Spool 9
44 |10004287 |HREEER R Spool Cushion 2
45 10004281 |k Soft Cushion Of Thread Plate 9
46 110004299  |&&4E Thread Plate 2
47 10003312 [M5X30424] Screw 1
48 10004284 | Fitzkze Thread Hanger (Lower) 1

,49,




ccessories




9. M4 Accessories

[=] = =,
E:f s fﬁﬁij}o' 27 DESCRIPTIONG QTf
1 10004466 |HRZE Head Connecting Hook 2
2 10011041 |#13kiZ Rz Head Connecting Hook Socket 2
3 10003889 |HlKiZE e REET Head Connecting Hook Nail 4
5 10010994 [882£2T) (R Screw Driver(L) 1
6 10010995 |t2227]) (4D Screw Driver (M) 1
i 10013185 [#8£2T) (/M) Screw Driver(S) 1
9 10004399  [H13K=E Head Cover 1
10 |10004514  |H1L3Z4E Head Pole 1
11 |10004455 |imFEER4E 0il Bottle With 0il 1
12 10003892 | Akpiek 0il Reservoir Magnet 1
., F)ZEL For Light mediumheavy materials
4 10004898  |#1EF (DBX1) Needle DB ¥ 1 16
8 10010060  [#Ls Bobhin 3
2 ¥l For heavy materials
4 10003634  |¥LEF (DBX1) Needle DB ¥ 1 161
8 10010060  [#L» Bobhin 3
KA )2 EL For heavy weght materials (big roating hook)
4 10003634  |#1EF (DBX1) Needle DB ¥ 1 16
8 10007138 |#.0 Bobhin 5

_51_




	普通8500 零件手册-1
	普通8500 零件手册.pdf
	普通高速平缝机说明书8700_页面_01
	普通高速平缝机说明书8700_页面_31
	普通高速平缝机说明书8700_页面_32
	普通高速平缝机说明书8700_页面_33
	普通高速平缝机说明书8700_页面_34
	普通高速平缝机说明书8700_页面_35
	普通高速平缝机说明书8700_页面_36
	普通高速平缝机说明书8700_页面_37
	普通高速平缝机说明书8700_页面_38
	普通高速平缝机说明书8700_页面_39
	普通高速平缝机说明书8700_页面_40
	普通高速平缝机说明书8700_页面_41
	普通高速平缝机说明书8700_页面_42
	普通高速平缝机说明书8700_页面_43
	普通高速平缝机说明书8700_页面_44
	普通高速平缝机说明书8700_页面_45
	普通高速平缝机说明书8700_页面_46
	普通高速平缝机说明书8700_页面_47
	普通高速平缝机说明书8700_页面_48
	普通高速平缝机说明书8700_页面_49
	普通高速平缝机说明书8700_页面_50
	普通高速平缝机说明书8700_页面_51
	普通高速平缝机说明书8700_页面_52
	普通高速平缝机说明书8700_页面_53
	普通高速平缝机说明书8700_页面_54
	普通高速平缝机说明书8700_页面_55


